Spare Part No.

Part Name

Easy Damage

Part Picture

PDB13008-SP-WRENCH |AA023000560 |Wrench No

PDB13008-SP-1/2/3/4/5/8 |TSTY39 Pin system data No

PDB13008-SP-1-5/8 AA023000472 |headstrong 0845B No h
PDB13008-SP-5 AA021000232 [Stell Ball 7.94 No °
PDB13008-SP-6/7 AA023000517 |[screw M8*35/washer8 No \ “f“
PDB13008-SP-9 AA023000481 |buffer ring No o
PDB13008-SP-10 AA023000487 |impact hammer 0811C No

PDB13008-SP-11 AA023000518 |hammer washerDG0845B |No

PDB13008-SP-12 AA023000473 |buffer ring 45DG. FMR No




PDB13008-SP-13 AA023000488 |flat washer25*37*1 DG0811(No
O
PDB13008-SP-14 AA023000489 |O-ring 22.5*5 DG0845B No O
Q
PDB13008-SP-15 AA023000490 |O-ring 41.5*2 No O
O
PDB13008-SP-16 AA023000519 |cylinder 0845K 40Cr No §
PDB13008-SP-17 AA023000520 |cylinder ring DG0845B No
O
PDB13008-SP-18/19 AA023000521 |Screw M8+*35/Spring washer|No -4
=
PDB13008-SP-20 AA023000522 |cylinder house 0845K No
PDB13008-SP-21 AA023000523 |cylinder house washer No




PDB13008-SP-22 AA023000524 |rammer DG0845K No

PDB13008-SP-23 AA023000474 |O-ring 28*3.6 No

PDB13008-SP-23-25 DD00005135 |piston group No
UMWHWMWWUW

PDB13008-SP-24 AA023000475 |piston pin No \

PDB13008-SP-25 AA023000476 |piston No

PDB13008-SP-26/27 AA023000477 |needling bearing/connecting|No ’:)j

PDB13008-SP-28 AA023000478 |oil cover No

PDB13008-SP-29 AA023000491 |O-ring 48*2.2 No O B




PDB13008-SP-30 AA023000525 |eccentric shaft No

PDB13008-SP-31 AA023000526 |half round key No

PDB13008-SP-32 AA021000271 |Ring 17 No O
PDB13008-SP-33 AA023000527 |bearing 6303-RS No @
PDB13008-SP-34 AA023000528 |O-Ring 46.2*2 No O
PDB13008-SP-35 AA023000529 |gear box No @
PDB13008-SP-36 AA023000530 [position sleeve No O
PDB13008-SP-37 AA023000531 |oil seal FB22*30*6 No

PDB13008-SP-38 AA000000030 |Gear No




PDB13008-SP-39 A1016001000 |Ball Bearing 6001/C3-Zrs |No
PDB13008-SP-40 AA023000532 |Inner Cover No
PDB13008-SP-41 AA023000533 |anti-oil washer 0810C No
PDB13008-SP-42 A1016201000 |Bearing 6201 No
PDB13008-SP-43 AA023000534 |Washer 12*24*2 No
PDB13008-SP-44 AA023000535 |[Bearing Board No
PDB13008-SP-45/46/47 AA023000536 |Flat /Spring Washer4 /ScrewNo
PDB13008-SP-48 AA000000005 |Rotor No




PDB13008-SP-49 A1010608000 |Bearing 608 No o

PDB13008-SP-50 AA000000074 |[fan guide No

PDB13008-SP-51 AA023000537 |[Screw ST4.8*58 No — i
PDB13008-SP-52 AAQ000000006 |Stator No

PDB13008-SP-53 AA023000479 [tension spring No ch
PDB13008-SP-54 AA023000538 |House No

PDB13008-SP-55/56/57 AA023000539 |flat /spring washer6 /screw |No

PDB13008-SP-58/60 AA023000482 |brush holder/brush cover No




PDB13008-SP-59 AA000000031 |Carbon Brush No %
|
PDB13008-SP-61 AA023000483 |back cover No .
-
PDB13008-SP-62 AA023000540 |Screw ST3.9*16 No .w
"
PDB13008-SP-63 AA023000541 |Screw M8*50 No w
PDB13008-SP-64/74 AA023000542 |left/right handle No
PDB13008-SP-65 AA023000543 |anti-vibration sleeve No -
PDB13008-SP-66 AA023000544 |anti-vibration spring No g é
PDB13008-SP-67 AA023000545 |Anti-vibration board No




PDB13008-SP-68 AA023000546 |Anti-Vibration Screwm8*35 [No
PDB13008-SP-69 AA000000032 |Switch No
PDB13008-SP-70 AA021000290 |Capactitor No
PDB13008-SP-71 AA021000292 |Cable Board No
PDB13008-SP-72 AA023000547 |Cable 2X1Mm2 2M No
PDB13008-SP-73 AA021000293 |Cable Cover No
PDB13008-SP-75 AA023000548 |Nut M8 No
PDB13008-SP-76 AA023000549 |Screw St4.2*18 No
PDB13008-SP-77 AA023000550 (rotary knob No
PDB13008-SP-77-82 DD00005137  |Auxiliary handle assembly [No




PDB13008-SP-78 AA023000551 |auxiliary handle No
PDB13008-SP-79 AAQ023000552 |knob set No
PDB13008-SP-80 AAQ023000553 |clamp set No
PDB13008-SP-81 AA023000480 |hoop No
PDB13008-SP-82 AA023000554 |[screw M8*140 No (—
PDB13008-SP-83 AA023000556 |Washer8.1*21*0.5 No
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